SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

CP-OFDM Module A

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 2062 dBm  Offset 44,12 48

Mode Auto Sweep sa Ref Level 29.62 dBm  Offset 4412 d8 Mode Auto Sweep seL
Caunt 100/100 Count 100/100
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24150 6Hz 24245 6Hz 1.000 MHz 24.24483 GHz -35.10dBm -22.10 dB 20,150 GHz 24,285 GHz 1,000 MHz 2015767 GHz -44.03 dBm -31.03 dB
24245 GHz 24250 GHz 1.000 MHz 24.24998 GHz -9.06dBm .06 di 24,245 GHe 24250 6Hz 1,000 Miz 24.24889 GHz -44.77 dBm -39.77dB
24350 GHz 24,450 GHz 1,000 MHy 24.25276 GHz 20.58 dBm 9.42 dB 24.250 GHz 24.450 GHz 1.000 MHz 24.44727 GHz 2042 dBm -9.58 dB
14,450 GHz 28455 GHz 1,000 MHz 24.45295 GHz 4475 dBm -39.75 dB 4450 GHz 28,455 GHz 1000 MHz 2445008 GHz 8.8 dBm 382dB
24455 Gz 24550 GHz 1.000 MHz 24.53331 GHz -44.57 dBm 31.57d8 24,455 GHz 24.550 GHz 1.000 Mz 24.45507 GHz -37.15 dBm -24.15 dB
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/ 100MHz / QPSK

Lowest Band Edge /1 RB
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RefLevel 2062 dBm  Offset 44,128
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28150 GHz 24.240 GHz 1.000 MHz 24.23962 GHz -42.02 dBm 29.02 dB 0,150 GHz 24280 GHz 1,000 MHz 2015205 GHz -43.93 dBm -30.93 4B
28240 GHz 24250 GHz 1.000 MHz 24.24997 GHz -15.06 d8m -10.06 d& 24,240 GHe 24250 6Hz 1,000 Miz 24.24891 GHz -44.87 dBm -39.87dB
20250 GHz 20450 GHz 1000 Mz 2025315 GHz 18.75 dBm -11.25 dB 24250 GHz 24450 GHz 1,000 Mz 2. (z 21.48 dBm 852d8
28450 GHz 28,460 GHz 1.000 MHz 2445180 GHz 4471 dBm 39.71 dB 28,450 GHz 28,460 GHz 1,000 MHz 24.45000 GHz 12.71 dBm 771 dB
24460 Gz 24550 GHz 1.000 MHz 24.53716 GHz -44.52 dBm 31.52d8 24,460 GHz 24.550 GHz 1.000 Mz 24.46002 GHz -41.05 dBm -28.05 dB
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e% FCC RADIO TEST REPORT Report No. : FG102919-05M

SPORTON LAB.

CP-OFDM Module A

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / 1 RB

RefLevel 2062 dBm  Offset 44,12 9B Miode Auto Sweep
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2 Result Summar
28,150 GHz 28230 GHz 1.000 MHz 24.15322 GHz -15.47 dBm -247dB
24230 GHz 24250 GHz 1.000 MHz 24.28997 GHz -15.85 dBm -10.85 dB
28250 GHz 28450 GHz 1,000 MHz 24.25321 GHz 17.43 dBm -1257 dB
28,450 Gz 28470 GHz 1,000 MHz 2445296 GHz -859dBm -359dB
28470 Gz 24550 GHz 1,000 MHz 24.50102 GHz -27.85 dBm -14.85 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 205208 OMset 44,128 Mode Auto Sweep sa Ref Level 29.62 dBm  Offset 4412 d8 Mode Auto Sweep s6L
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24150 6Hz 24245 6Hz 1.000 MHz 2424161 GHz -16.15 dBm -3.15 dB 20,150 GHz 24085 GHz 1,000 MHz 2015449 GHz -44.14 dBm 31.14d8
24245 GHz 24250 GHz 1.000 MHz 24.24998 GHz -13.22 d8m 82248 24,245 GHe 24250 6Hz 1,000 Miz 24.24503 GHz -44.33 dBm -39.33dB
24250 GHz 24,450 GHz 1.000 MHz 24.27316 GHz 8.80 dBm -21.20 dB 24250 GHz 24450 GHz 1.000 MHz 24.42042 GHz 9.01 dBm 2099 dB
14,450 GHz 28455 GHz 1,000 MHz 2845235 GHz 4420 dBm -39.40 dB 20850 GHr 28,455 GHz 1,000 MHz 244500 GHz 14.04 dBm 5.00dB
24455 Gz 24550 GHz 1.000 MHz 24.53453 GHz -44.49 dBm 3149 dB 24,455 GHz 24.550 GHz 1.000 Mz 24.45574 GHz -15.25 dBm 22548
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28,150 GHe 28,245 GHe 1.000 MHz 24.24450 GHz -19.85 dBm -6.85dB 20,150 GHz 24,285 GHz 1,000 MHz 24.15368 GHz -44,01 dBm -31.01 dB
28245 GHe 24250 GHz 1.000 MHz 24.24998 GHz -17.26 dBm 1226 d8 24,245 GHe 24250 6Hz 1,000 Miz 24.24696 GHz -44.52 dBm -39.52dB
24250 GHz 24,450 GHz 1.000 MHz 24.28515 GHz 6.98 dBm -23.02 dB 24.250 GHz 24.450 GHz 1.000 MHz 24.41430 GHz 7.48 dBm -22.52 dB
28450 GHz 28455 GHz 1.000 MHz 2445084 GHz 4456 dBm -39.56 dB 28,450 GHz 28455 GHz 1,000 MHz 2445003 GHz 17.08 dBm .08 dl
28455 Gz 24550 GHz 1.000 MHz 24.54903 GHz -44.55 dBm 31.55d8 24,455 GHz 24.550 GHz 1.000 MHz 24.45578 GHz -20.04 dBm -7.04 4B
T R e -
21:42:25 25.04.2022 02:39:22 26.04.2022

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A9-17 of 33



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258A/ 50MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2062 dBm  Offset 44,12 48
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24.150 GHz 24245 GHz 1.000 MHz 2424285 GHz -28.74 dBm -15.74 dB 24.150 GHz 24285 GHz 1.000 MHz 24.15938 GHz -44.19 dBm -31.19d8
24245 GHz 24250 GHz 1.000 MHz 24.20995 GHz -21.60dBm -1660d 24,245 GHe 24250 6Hz 1,000 Mz 24.24542 GHz -44.81 dBm -39.81dB
24250 GHz 24,450 GHz 1.000 MHz 2429533 GHz 4.50 dBm -25.50 dB 24250 GHz 24450 GHz 1.000 MHz 24.41232 GHz 5.10 dBm -24.90 di
28450 GHz 28455 GHz 1000 MHz 2345307 GHz 4492 dBm -39.92 dB 24450 GHz 24455 GHz 1000 MHz 2045008 GHz 3047 dBm 547 dB
24455 Ghz 24550 GHz 1.000 MHz 24.54974 GHz -44.66 dBm 31.66d 24,455 GHz 24.550 GHz 1.000 Mz 24.45835 GHz -28.85 dBm -15.85 dB
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28,150 GHe 28240 GHe 1.000 Mz 2423840 GHz -25.13 dBm -12.13 dB 0,150 GHz 24280 GHz 1,000 MHz 20.21780 GHz -38.38 dBm -25.38 B
24240 GHz 24250 GHz 1.000 MHz 24.20986 GHz -20.59d8m -1550 d8 24,240 GHe 24250 6Hz 1,000 Mz 24.28451 GHz 38.63 dBm -33.63dB
24250 GHz 24.450 GHz 1.000 MHz 2430485 GHz 4.74 dBm -25.26 dB 24250 GHz 24.450 GHz 1.000 MHz 24.39860 GHz 6.37 dBm 2363 dB
28450 GHz 28,460 GHz 1.000 MHz 2445176 GHz 41.02dBm -36.02 dB 28,450 GHz 28,460 GHz 1,000 MHz 2445237 GHz 17.76 dBm 1276 dB
24.460 Gz 24550 Gz 1.000 MHz 24.45034 GHz -41.64 dBm -2864d8 24,460 GHz 24.550 GHz 1.000 Mz 24.461 28 GHz -18.87 dBm -5.87 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258A/ 100MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o o) Mode Auto Sweep sa Ref Level 29.62 dBm  Offset 4412 d8 Mode Auto Sweep s6L
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24250 GHz 24.450 GHz 1.000 MHz 24.30099 GHz 24250 GHz 24450 GHz 1.000 MHz 20.39784 GHz 4.55 dBm 2545 dB.
28,450 Gz 28460 GHz 1,000 MHz 2435151 GHz -40.16 dBm 4450 GHz 28,460 GHz 1,000 MHz 2425088 GHz 2136 dBm 16.36 dB.
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= S neacy S 00
22:03:22 25.04.2022 03:11:35 26.04.2022

NR Band n258A/

100MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Reflevel 20208 OMset 44,1248 Mode Auto Sweep saL Ref Level 29.62 dBm  Offset 4412 d8 Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Avg
_. mit Ched PR
Line _SPUR|OUS_LINE_ABS_002 ph
20
10
[ 0 dBar
F '"1 l
-10 t 10 dis T
J | \
30 -30
M
|Lanan M""“"“-\_.._ 40 dom st P
-50 50,
-60 -60
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz EFZI,]SGH( 40005 pts. 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
28150 GHz 24.240 GHz 1.000 MHz 24.23467 GHz -33.89 dBm -20.89 dB 0,150 GHz 24280 GHz 1,000 MHz 20.23773 GHz -41.28 dBm -28.28 B
24240 GHz 24250 GHz 1.000 MHz 24.24987 GHz -26.14d8m -21.14.d8 24,240 GHe 24250 6Hz 1,000 Miz 24.24500 GHz -40.83 dBm -35.83dB
20250 GHz 20450 GHz 1000 Mz 2430483 GHz 1.95 dBm -28.05 dB 24250 GHz 24450 Ghz 1,000 Miz 24.40394 GHz 2.34 dBm -27.66 dB
28450 GHz 28,460 GHz 1.000 MHz 2845025 GHz 4197 dBm -36.97 dB 28,450 GHz 28460 GHz 1,000 MHz 2445047 GHz 29.34 dBm 2434 dB
24460 Gz 24550 GHz 1.000 MHz 24.46227 GHz -4258 dBm -29.58dB 24,460 GHz 24.550 GHz 1.000 Mz 24.461 01 GHz -31.45 dBm -18.45 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A
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Middle Band Edge / Full RB
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28,150 GHz 28230 GHz 1.000 MHz 2422974 GHz -25.11dBm 1211 dB
24230 GHz 24250 GHz 1.000 MHz 2424981 GHz -21.14 dBm -16.14 dB
28250 GHz 28450 GHz 1,000 MHz 24.31209 GHz 3.24 dBm 26.76 dB
28,450 Gz 28470 GHz 1,000 MHz 2445332 GHz -25.65 dBm -2065 dB
28470 Gz 24550 GHz 1,000 MHz 2447386 GHz -26.78 dBm 1378 dB
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e% FCC RADIO TEST REPORT Report No. : FG102919-05M

SPORTON LAB.

DFT-s-OFDM Module A

NR Band n258A/ 200MHz / 64QAM

Middle Band Edge / Full RB

RefLevel 2062 dBm  Offset 44,12 9B Miode Auto Sweep
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2 Result Summar
28,150 GHz 28230 GHz 1.000 MHz 24.22850 GHz -3239 dBm -19.39 d
24230 GHz 24250 GHz 1.000 MHz 24.24986 GHz -27.91 dBm -22.91 dB
28250 GHz 28450 GHz 1,000 MHz 24.33634 GHz 042 dBm -29.58 dB
28,450 Gz 28470 GHz 1,000 MHz 2445918 GHz -30.92 dBm 2592 dB
28470 Gz 24550 GHz 1,000 MHz 24.47270 GHz -31.87 dBm -18.87 dB

]

03:13:37 29.04.2022

TEL: 886-3-327-0868 Page Number 1 A9-21 of 33

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

CP-OFDM Module A

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2062 dBm  Offset 44,12 48

Mode Auto Sweep sa Ref Level 29.62 dBm  Offset 4412 d8 Mode Auto Sweep seL
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24150 GHz 24245 GHz 1000 MHz 2424493 GHz -4.67 dB 24150 GHz 24245 GHz 1.000 MHz 2416735 GHz -43.99 dBm -30.99 dB
24245 GHz 24250 GHz 1.000 MHz 24.24985 GHz 1091 d& 24,245 GHe 24250 6Hz 1,000 Miz 24.24653 GHz -44.58 dBm -39.58 dB
24250 GHz 24450 GHz 1.000 MHz 24.29535 GHz -23.89dB 24.250 GHz 24.450 GHz 1.000 MHz 24.43607 GHz 657 dBm -23.43d8
28,450 GHz 28455 GHz 1,000 MHz 2345086 GHz -39.62 dB 28850 GHz 28,455 GHz 1,000 MHz 2445001 GHz 14.54 dBm -9.94 di
24455 Ghz 24550 GHz 1.000 MHz 24.54812 GHz 31.66dB 24,455 GHz 24.550 GHz 1.000 MHz 24.45521 GHz -17.50 dBm -4.50 4B
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28150 GHz 24.240 GHz 1.000 MHz 24.23674 GHz -25.23 dBm -12.23 dB 0,150 GHz 24280 GHz 1,000 MHz 20.23948 GHz -36.62 dBm -23.62dB
28240 GHz 24250 GHz 1.000 MHz 24.24998 GHz -21.91d8m -1691 d& 24,240 GHe 24250 6Hz 1,000 Miz 24.24788 GHz -35.36 dBm -30.36 dB
20250 GHz 20450 GHz 1000 Mz 2430788 GHz 2.31 dBm -27.69 dB 24250 GHz 24450 Ghz 1,000 Miz 2439621 GHz 89 dBm 251148
28450 GHz 28,460 GHz 1.000 MHz 2445149 GHz 39.60 dBm -34.60 dB 28,450 GHz 28460 GHz 1,000 MHz 2445178 GHz -14.69 dBm 0.69dB
24460 Gz 24550 GHz 1.000 MHz 24.46079 GHz -40.76 dBm -21.76 dB 24,460 GHz 24.550 GHz 1.000 Mz 24.46043 GHz -16.38 dBm 33848
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CP-OFDM Module A

NR Band n258A/ 200MHz / QPSK
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28,150 GHz 28230 GHz 1.000 MHz 2422782 GHz -23.53 dBm -10.53 dB
24230 GHz 24250 GHz 1.000 MHz 24.24919 GHz -20.77 dBm -15.77 dB
28250 GHz 28450 GHz 1,000 MHz 24.32848 GHz 1.82 dBm -28.18 dB
28,450 Gz 28470 GHe 1,000 Mz 2445476 GHz -24.07 dBm -19.07 dB
28470 Gz 24550 Gz 1,000 MHz 24.47062 GHz -25.06 dBm -12.06 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

Spurious Emission

NR Band n258A (30MHz-1GHz)
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Freq Level Limit Line
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1 551.86 -59.83 -46.03 -13.00

Vertical
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Freq Level Limit Line

MHz dBm dB dBm

1 600.36 -62.21 -49.21 -13.88
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

NR Band n258A (1GHz-18GHz)
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-10. A3
-20.
-30. i
-40.
o b
M‘\M” W""""MM s gt
500 W
WW
-70.1
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 1 03CHI10-HY
Condition :-13 EIRP_WO HORIZONTAL
Project :102919-05
: n258A MA
QOver Limit
Freq Level Limit Line
MHz dBm dB dBm

1 8820.00 -33.54 -28.54 -13.00

Vertical

nLevel (dBm) Date: 2022-05-06
-10.1 13
-20.
-30.1 t
-40.0)
-50.1 e
Y
Pt
-70.0|
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO VERTICAL
Project :10291%-05
:n258A MA
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 8820.00 -32.42 -19.42 -13.60

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module A

NR Band n258A QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

-31.61 dBm

it it
Line _SPURJOUS_LINE_ABS_0d2 BS5 Line _SPURJOUS_LINE_ABS_0d2 PRSS
10 10
o o
1086 1086
SPURIOUS_NE AR5 002 SPURIOUS_NE AR5 002
30 d6im 30 d6im 1
. \ L1
WM“IA . PO F o S P A’M“ A P PP R PV o— I ————
oG G002 pis F¥ET] o0 Gh: | | 106 G002 pis F¥ET] LT
3 Resut Samra 3 Resut Samra

-18.61 dB

22:47:51 28.04.2022

22:50:22 28.04.2022

18.000 GHz 24.150 6Hz 1.000 MHz 23.76131 GHz -24.49 dBm -11.49.dB 18.000 GHz 24.150 6Hz 1.000 MHz 23.27010 GHz
24.550 GHz 40.000 GHz 1.000 MHz 24.74433 GHz -20.18 dBm -1.18dB 24550 GHz 40.000 GHz 1.000 MHz 30.92751 GHz -21.95 dBm -8.95dB
e W N T

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

o o
10 8Bm 10 dBm
SPURIOUS_UINE_ABS_002 SPURIOUS_UINE_ABS_002
30 B 30 B

| i

18.0 Gz 64002 pts 2IGH

40.0GHz

Z Result Summa:

18.0 Gz

64002 pts 2IGH

40.0GHz

Z Result Summa:

22:52:59 28.04.2022

22:57:21 28.04.2022

18.000 GHz 24.150 6Hz 1.000 MHz 23.83626 GHz -24.57 dBm -11.57 dB 18.000 GHz 24.150 6Hz 1.000 MHz 2332006 GHz -32.99 dBm -19.99 dB
24550 GHz 40.000 GHz 1.000 MHz 2481316 GHz -19.74 dBm -6.74dB 24550 GHz 40.000 GHz 1.000 MHz 30.99124 GHz -24.22 dBm -11.22 dB
[ [

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

o o
10 8Bm 10 dBm
SPURIOUS_UINE_ABS_002 SPURIOUS_UINE_ABS_002
30 B 30 B

P vy

18.0 Gz 64002 pts 2IGH

40.0GHz

Z Result Summa:

2391121 GHz
24.89399 GHz

-24.45 dBm
-19.81 dBm

1000 MHz
1.000 Mz

24,150 GHz
40,000 GHz

18000 GHz
24550 GHz

11.45dB
-6.81 dB.

18.0 Gz

64002 pts 2IGH

40.0GHz

Z Result Summa:

18000 GHz
24550 GHz

-31.58 dBm
-23.80 dBm

2337003 GHz
31.05449 GHz

1000 MHz
1.000 Mz

24,150 GHz
40,000 GHz

-18.58dB
-10.80 dB.

Ready

23:00:25 28.04.2022

P
LU

23:04:50 28.04.2022

Ready

P
M rouse

Remark: In band and out of band frequencies are omitted.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258A QPSK (18-40GHz)

Middle Channel / 200MHz

Mode Auto Sweep saL
Court 106/100

6
intentionally blank

M e T e IR L P e e
18.0 GHz 64002 pts. 2.2 GHy/ 40.0 GHz
2 Result Summar

18.000 GHz 24150 6Hz 1.000 MHz 24.05324 GHz -22.89 dBm -3.89dB

24.550 GHz 40.000 GHz 1.000 MHz 24.55314 GHz -28.43 dBm -15.43 dB

TN A

03:16:46 29.04.2022

Remark: In band and out of band frequencies are omitted.
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ioa FCC RADIO TEST REPORT Report No. : FG102919-05M

CP-OFDM Module A

NR Band n258A QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz

RefLevel 1962 dBm  Offset 44.12 68 Mode Auto Sweep S6L RefLevel 1962 dBm  Offset 44.12 68 Mode Auto Sweep S6L
Count 100/100 Count 100/100
Limit :mil Limit :mil 5
Line _SPURJOUS_UNE_A8S_0d2 PhSS Line _SPURJOUS_UNE_A8S_0d2
0 0
0, 0,
10 dBm T T T 10 dBar
SPURIDUS_UNE_ABS_002 I SPURIDUS_UNE_ABS_002
30 dBi

[

18.0 GHz 64002 pts. 2.2 GHy/ 40.0 GHz 18.0 GHz 64002 pts. 2.2 GHy/ 40.0 GHz
2 Result Summar 2 Result Summar |
18.000 GHz 24.150 6Hz 1.000 MHz 23.76093 GHz -26.30 dBm -13.30 dB 18.000 GHz 24150 6Hz 1.000 MHz 23.27010 GHz -32.79 dBm -19.79 dB
24,550 GHz 40.000 GHz 1,000 MHz 30.89565 GHz -21.70 dBm -8.70 dB 24,550 GHz 40.000 GHz 1,000 MHz 30.92751 GHz -21.96 dBm -8.96 dB
N IR W

22:48:37 28.04.2022 22:51:03 29.04.2022

Middle Channel / 50MHz Middle Channel / 100MHz

RefLevel 1962 dBm  Offset 44.12 68 Mode Auto Sweep S6L RefLevel 1962 dBm  Offset 44.12 68 Mode Auto Sweep S6L
Count 100/100
Limit :mil
Line _SPURJOUS_UNE_A8S_0d2 PhSS Line _SPURJOUS_UNE_A8S_0d2
0 0
0, 0,
10 dBm T T T 10 dBar
SPURIDUS_UNE_ABS_002 I SPURIDUS_UNE_ABS_002
30 dBi T T T T 30 dBi

e TAAL P L APl NS e e e sl T || e et AN P PPN e P

18.0 GHz. 64002 pts 2.2 GHa/ 40.0 GHz 18.0 GHz. 64002 pts 2.2 GHa/ 40.0 GHz
2 Result Surmmar 2 Result Surmmar |
18.000 GHz 24.150 6Hz 1.000 MHz 23.83607 GHz -25.95 dBm -1295dB 18.000 GHz 24.150 6Hz 1.000 MHz 2332006 GHz -33.69 dBm -20.69 dB
24.550 GHz. 40.000 GHz 1.000 MHz 24.81916 GHz -21.15 dBm -8.15dB 24,550 GHz 40.000 GHz 1,000 MHz 30.99124 GHz -23.96 dBm -10.96 dB
e B 0 han [

22:54:49 28.04.2022 22:58:26 28.04.2022

Highest Channel / 50MHz Highest Channel / 100MHz

RefLevel 1962 dBm  Offset 44.12 68 Mode Auto Sweep S6L RefLevel 1962 dBm  Offset 44.12 68 Mode Auto Sweep S6L
Count 100/100 Count 100/100
Limit Chech Limit
Line _SPUR|OUS_LNE_ABS_02 ine lOUS_UNE_xB5_0d2
0 0
0, 0,
10 dBm T T T 10 dBar
SPURIDUS_UNE_ABS_002 I SPURIDUS_UNE_ABS_002
30 dBi

30 86 - -
|

I et et A ks Wt AR || 0% D et et S e e AR N e s AN

18.0 GHz. 64002 pts 2.2 GHa/ 40.0 GHz 18.0 GHz. 64002 pts 2.2 GHa/ 40.0 GHz
2 Result Surmmar 2 Result Surmmar |
18.000 GHz 24.150 6Hz 1.000 MHz 2391102 GHz -26.89 dBm -13.89dB 18.000 GHz 24.150 6Hz 1.000 MHz 2337042 GHz -32.75 dBm -19.75dB
24.550 GHz. 40.000 GHz 1.000 MHz 24.893 99 GHz -21.15 dBm -8.15d8 24.550 GHz. 40.000 GHz 1.000 MHz 31.05449 GHz -23.26 dBm -10.26 dB
O e
sioniz 20082022 asionior 20.08.2022

Remark: In band and out of band frequencies are omitted.
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e% FCC RADIO TEST REPORT Report No. : FG102919-05M

SPORTON LAB.

CP-OFDM Module A

NR Band n258A QPSK (18-40GHz)

Middle Channel / 200MHz

Mode Auto Sweep saL
Court 106/100

intentionally blank

30 dbm—— } ! |
40 88— A J —t H |
M I e NS T U

18.0 GHz 64002 pts. 1.2 GHy/ 40.0 GHz
2 Result Summar
18.000 GHz 24,150 GHz 1.000 MHz 2405304 GHz -23.84 dBm -10.84 dB
24550 GHz 40.000 GHz 1.000 MHz 24.55314 GHz -26.05 dBm -13.05 dB.

03:21:22 29.04.2022

Remark: In band and out of band frequencies are omitted.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

NR Band n258A

(40GHz-60GHz)

MultiView =2 Spectrum

RBW 1 MHz SGL

VBW 3 MHz Mode A eep Count 100/100
Inp: ExtMix U

1 Frequency Sweep e 1R

PASS

PASS

20001 pts 2.0 GHz/

11:10:36 03.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.1 + 0.54 + 107 + 20log(1) — 104.8 = 45.84 (dB)

TEL: 886-3-327-0868 Page Number 1 A9-30 of 33
FAX: 886-3-327-0855
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NR Band n258A

(60GHz-90GHz)

MultiView =2 Spectrum

ReflLevel 20.00 dBm Offset 4964 dB @ s6L
SWT 121 s @ A eep Count 100/100
Inp: ExtMix E
1 Frequency Sweep 0 ID
1.96 dBm
60.058 500 GHz

30001 pts 3.0 GHz/ 90.0 GHz
03.05.2022
13:44:21

13:44:21 03.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=46.9 + 0.54 + 107 + 20log(1) — 104.8 = 49.64 (dB)

TEL: 886-3-327-0868 Page Number 1 A9-31 of 33
FAX: 886-3-327-0855
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NR Band n258A
(90GHz-100GHz)

Multiview =2 Spectrum

Ref Level 0.00 dBm  Offset 44.64 ® RBW 1 MHz SGL
SWT 40 ® VBW 3 MHz Mode AL ep Gount 100/100
Inp: ExtMix F
1 Frequency Sweep
PASS

M1[1]
PASS

91.881 300 GHz

10001 pts 1.0 GHz/ 100.0 GHz

03.05.2022
16:00:05

16:09:05 03.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
= 47.92 + 0.54 + 107 + 20log(0.5) — 104.8 = 44.64 (dB)

TEL: 886-3-327-0868 Page Number 1 A9-32 of 33
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG102919-05M

Frequency Stability

Test Conditions NR Band n258A / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 24.351035 55.900 2.002
40 Normal Voltage 24.3510559 35.000 1.253
30 Normal Voltage 24.3510759 15.000 0.537
20(Ref.) Normal Voltage 24.3510909 0.000 0.000
10 Normal Voltage 24.3511149 -24.000 0.859
0 Normal Voltage 24.3511788 -87.900 3.148
-10 Normal Voltage 24.3512028 -111.900 4.007 Pass
-20 Normal Voltage 24.3512138 -122.900 4.401
-30 Normal Voltage 24.3511988 -107.900 3.864
20 Maximum Voltage 24.3510859 5.000 0.179
20 Normal Voltage 24.3510899 1.000 0.036
20 Battery End Point 24.3510869 4.000 0.143
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.30 V.

2. The frequency fundamental emissions stay within the operation band.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

NR Band n258A Module B A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module B NR Band n258A : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK ' 16QAM 64QAM | QPSK | 16QAM |64QAM | QPSK |16QAM |64QAM

Lowest CH 46.03 | 46.20 | 46.01 | 91.52 | 91.34 | 91.27 - - -
Middle CH 4592 | 46.15 | 46.28 | 91.41 | 91.52 | 91.43 | 190.52 | 190.52 | 190.58
Highest CH 4597 | 46.09 | 46.05 | 91.29 | 91.39 | 91.28 - - -

Mode CP-OFDM Module B NR Band n258A : 99%0OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.28 94.21 -
Middle CH 46.19 94.30 193.59
Highest CH 45.94 94.23 -
TEL: 886-3-327-0868 Page Number : A10-1 of 33

FAX: 886-3-327-0855
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DFT-s-OFDM Module B

NR Band n258A

Lowest Channel / 50MHz / QPSK Lowest Channel / 50MHz / 16QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth

30 dBm 30 dBm ML 5.
prevTeay
0 : 0
) "RV NP, SOV TP R, Y P il
10, ‘A 10, F
! \ !
J \
o ¥ N 5 /
I 1
" 4 )
R T ] | | AW ey
40 6per ] 1 ! 40 6per
|CF 24.275 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz | | |CF 24.275 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
3 orker Tobie
Wi 1 24.2185 Ghz T dBm Ot '36.030359363 MHz Wi 1 24.28008 GHz T6.100Bm Ot 6.201 55961 Mz
n i 24351966 Gz V030 O B Centroid 24274981 261 Ghe n i 18128 GH Tiobdin  Ou B Centoid 4274913576 e
i i 24297 9955 Cte 1253 0m  Oc b ey Ot 720 a0t 01 e i i 22080144 e 1083 dbm O b ey Ot 55423667 15 e
T T
e w0 e w0
23:20:25 23.04.2022 23:23:40 23.04.2022

Middle Channel / 50MHz / QPSK Middle Channel / 50MHz / 16QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep At 006 = SWT__1.2ms = VBW 3 MHz _ Made Auto Sweep
1 Occupied Bandwidth

20 déir ML ! [ |20 de - ML
23502000 6Hs 2343510064y
20 - 20 M
B L e L e b LN DU W AT AR Iy
10 v 10 f T
/ \ / \
o 7 ¢ o e
s ) o N
¥ 0 it G
/ Ly i B
L A i \
WL ey Ut || Rt e e meey KT ey
40 dtir . . . 40 dtir
CF 2435 GHz 1001 pts 10.0 M/ Span 100.0 MHz | | [F 28.35 64z 1001 pts 10.0 M/ Span 100.0 MHz
2 Marker Table 2 Marker Table
] 1 243502 GHz 18.10 dBm Gcc B 45.92504799 MHz ] 1 2434391 GHz 17.05 dBm Gcc B 46.150468 789 MHz
n 1 24327083 GHz 1228 diln Occ B Gentroid 24350007 559 e n 1 243269163 GHz 1237 dilmn Occ B Gentroid 24349981 575 Gz
£ I 243739721 GhHe 1283 dben Oce B Frea Offset 7558 589 6 kHe £ I 24373 066 8 G 1110 dben Oce B Frea Offset 8025013 771 khe
oo NMNEE 0 R oo INMNN 0 R
23:49:26 23.08.2022 23:49:41 23.08.2022

Highest Channel / 50MHz / QPSK Highest Channel / 50MHz / 16QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

RefLevel 3212 dBm  OMset 44,1208 = RBW 1 MHz

e 0 ® SWT 12ms = VBW 3Miz_ Made Auto Sweep At 0B ® SWT_12ms ® VBW 3 Mz Mode Auto Sweep
1 Qccupied Bandwidth
30 dBio ML =lim
204252000 6Hs
0 0
e e e bnsb N ARV G PN YO PR B (-
10, 4 - 10 dBar f - - %
o / A o L)
3 i T
/ i\ )
i T
ol Y Y P, i)
s v t
el v ] [ |ty st tietngT] i antihia L.
30 dbm 1 ! |
40dbm
|CF 26,475 GHz 1001 p1s. 10.0 MHz/ Span 100.0 MHz | | [€F 22.425 GHz 1001 pts 10.0 M2/ Span 100.0 MHz
[2 Marker Table 3 Marker Table |
" 1 244252 GHr 1834 dBm Occ B 45879018434 MHz M1 1 2443688 GHz 15.91 dBm Occ B 46.086095 173 MHz
n 1 24.401 5636 GHz 12.56 dim, Occ B Centroid 2442455215 GHz il i 24,401 501 8 GHz 11,87 dbn Occ B Centroid 24424 349878 GHa
7] i 24417842 7 GHa 1256 diim Oce Bu Freq Offset 06 BA9 851 208 k2 7] i 24407 3979 Gz 10.22 dien Oce Buw Freg Offset 250,121 760 244 iz
- = B0
oo INMNNED o U Moo NN & U
00:56:28 24.04.2022 00:55:42 24.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A

Lowest Channel / 50MHz / 64QAM

Lowest Channel / 100MHz / QPSK

ultiView bect
Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

ultiView bect
Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

23:22:36 23.04.2022

23:38:12 23.04.2022

30 de 30 de
x x
“ ety o m A b, “ I | e e LTS
i A [ \
| \
o } b o
/ \\J A L
il T £ i
- 0y
i My, i ¥y
. r Ll e, " 4, N
PRI PE BRI AT R by s SR o ol
408 408
|CF 24.275 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | [CF 24.3 GHz 1001 pts. 20.0 MHz/ Span 200.0 MHz
2 Marker Tabie 2 Marker Tabie
M 1 2428068 GHz 1433 dBm Occ Bu 46.019287041 MHz M 1 2431258 GHz 1465 dBm Occ Bu 91.527 889639 MHz
n 1 242520711 GHz 835 dbm Occ B Centroid 28,175,080 763 GHz n 1 24252773 GHz 1130 dbm Occ B Centroid 28298537 183 GHz
5 i 242980904 GHz 755 dbm Oce B Fre Offset 30,768 32938 ki 5 i 24344 301 G 1064 dBim Oce B Fre Offset 1462817 285 Mz
o NNNNEE o R o NNMNEE o R

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

ultiView bect
Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

ultiView bect
Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

23:49:55 23.04.2022

00:01:10 24.04.2022

0 dem Mifl_tasodie] | [30 e L
s sn06H: T 0GH:
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Methbiv) | S " il it e ot JL a2
_vy e T | e i e PELY WP Sy
20 d5m 20 d5m
CF 2435 GHz 1001 pts 10.0 MH2/ Span 100.0 MHz | | [F 28.35 64z 1001 pts 20,0 M/ Span 200.0 MHz
2 MarkorToble 2 MarkorToble
M 1 2432762 GHz 14.90 dBm Occ Bu 46.282 608415 MHz M 1 2437478 GHz 1519 dBm Occ Bu 91412371318 MHz
n 1 243265041 GHz 10.36 dim Occ B entroid 24.350045.446 Ghz n 1 24300328 Gz 1083 dim Occ B entroid 24.348534429 G
o i 243731867 G 534 dben Oce B Fre Offset 5415622864 ki o i 24394261 GHe 1082 dion Oce B Fre Offset 1165570658 Mtz
[ [

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep

ultiView bect
Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

00:54:01 24.04.2022

01:24:58 24.04.2022

1 Occupied Bandwidth Vi
30 de C T || —
mammosH:
x x
“ g P T P PR SR T I DAV ) " T e Ll i ol s g
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i 4 | 1
o i T ¢ i \
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i b 1 T,
= T m f,w‘w Y e
. I E . SN P G [T S
PP LT s A e | L i ks ALY,
408 408
(CF 28.425 Gz 1001 prs 10,0 MHz/ Span 100.0 MHz | | [F28.4 6He 1001 pis 30,0 MHz/ Span 200.0 MHz
2 Marker Tabie 2 Marker Tabie
[ 1 24,402 72 GHz 14.86 dBm Qo Bur 46.054172732 MHz [ 1 2841199 GHz 15.27 dBm Qo Bur 91.291 795988 MHz
n 1 24,401 3068 GHz 351 dbm Occ B Centroid 28424973 866 Gz n 1 24352871 Gz 11.27 dbm Occ B Centroid 28398516 814 GHz
5 i 20447561 Ghe 935 dbm Oce B Fre Offset 66,134 150711 k2 5 i 24,044 163 G 1105 dBm Oce B Fre Offset 1483 186 166 MH
e INMNEE o U e INNNEE o
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swamranas. FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A

Lowest Channel / 100MHz / 16QAM Lowest Channel / 100MHz / 64QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth

30 de 30 de
x . x
10 Ak RS L : 10 B s e —
f 7 ¥
0 JI \ 0 | 1
\ { i
| \
| ] X | | |
i 7 )
A y /
[T A i) I y
Halrmarnstol oty Vet A 42 Mt e e A b e
R
408 + 1 1 408
243 GH: 1001 prs 20.0 MH/ Span 200.0 MHz | | [(F28.3 Gz 1001 prs 20.0 M/ Span 200.0 MHz
2 Marker Tabie 2 Marker Tabie
[ 1 2230839 GHz 14.73 dBm Qo Bur 91348029354 MHz [ 1 2828621 GHz 11.63 dBm Qo Bur 912775707 MHL
n 1 24252916 GHz 869 dbm Occ B Centroid 2429859025 GHz n 1 24252954 Gz 7.16 dbm Occ B Centroid 24298632359 6Hz
5 i 24344264 Gz 578 dbm Oce B Fre Offset 1409 750063 MHz 5 i 24344271 G 711 dbm Oce B Fre Offset 1367600 582 Mz
. Emmm s, TP . Emmm s, PO
o noan o naan
23:30:23 29.04.2022 23:36:53 23.04.2022

Middle Channel / 100MHz / 16QAM Middle Channel / 100MHz / 64QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep At 006 = SWT__1.2ms = VBW 3 MHz _ Made Auto Sweep
1 Occupied Bandwidth
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40 dBo . . : 40 dBo
|CF 24.35 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz |CF 24.35 GHz 1001 pts 20,0 MHz/ Span 200.0 MHz
[2 Marker Table [2 Marker Table

m 1 2438896 GHz 13.52 dBm Occ Bur 91522537 224 MHz m 1 2438017 GHz 11.47 dBm Occ Bur 91435810669 MHz

n 1 24302864 GHe 915 dim Occ B Centroid 24148625 845 GHz n 1 24302982 GHe 789 dim Occ B Centroid 24148699 508 GHz

iF] ' 24394 387 GHz 5.1 dim Occ Bus Freg Offset 1.374.555 296 MHz iF] ' 20394417 GHz 538 dim Occ Bus Freg Offset 1300492 17 MHz

e MR 5 [T

00:01:28 24.08.2022 00:01:42 24.08.2022

Highest Channel / 100MHz / 16QAM Highest Channel / 100MHz / 64QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

et s ® SWT i 2ms = VEW 31z Made Auto Sweep. et 003 & SWT 1.2ms = VBW 3 Mz _Mode auto Sweep.
1 Ocaupled Bandwidth k View
20 dion 1 | w1335 aben] | [35 ggr ] | WIDL__11.64 gb
24384220 64z 2439361064z
2 2
0 NP IR I, NSNS VNSRS SOOI W " bt N | 2
\ / \
o ! o ! b
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N \
A nlfl f W,
g etnan Ao ey T R s Lk i . .
40 dBo . . : 40 dBo
[FIE 1001 ps 20,0 M/ Span 200.0 Wiz | | ((F28.4 6z 1001 ps 20,0 M/ Span 200.0 Mz
[2 Marker Table [2 Marker Table
m 1 2438422 GHz 13.35 dBm Occ Bur 91394952902 MHz m 1 2439361 GHz 11.64 dBm Occ Bur 91288144962 MHz
n 1 24352889 GHe 9.46 dim Occ B Centroid 24338586 73 Gz n 1 24353011 GHe 844 dbm Occ B Centroid 24198654 68 Gz
iF] ' 24,004 284 GHz 9.08 dim Occ Bus Freg Offset 1413 269 913 MHe iF] ' 24004 299 GHz 781 dben Occ Bus Freg Offset 1,345 311 336 MHz
T T
[ e MMM S
01:24:10 24.08.2022 01:22:55 24.08.2022
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A

Middle Channel / 200MHz / QPSK

Middle Channel / 200MHz / 16QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

1.6ms = VBIW 3MHz Mode Auto Sweep

1.6ms = VBIW 3MHz Mode Auto Sweep

JEORENTIF FCHE— .

B e L

priim U

Ao, . A
v T

',

40 dBm:
50 dBm
(CF 24,35 GHz 1001 p1s. 20.0 M) 1001 pts 20.0 M) Span 400.0 MHz
M 1 2438201 GHz 10.26 dBm Occ Bu 150,524 866 731 MHz
m 1 24,052 989 GHz Oce B Centroid 6.75 dilm Oce B Centroid 2434821313 GHe
n 1 24043511 GHz Oce B Freq Offset 453 dby Oce B Freq Offset 1,786 869 617 MHz

03:30:16 30.04.2022

e NN

T
w Coan

Middle Channel / 200MHz / 64QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

1 Occupied Bandwidth
0 dBn-

At 06 ® SWT_16ms = VBW 3Miz_ Made Auto Sweep

20

10

(PRSI RN Pa P

o f

BRI e i

40 dBm:

50 dBm

(CF 24,35 GHz

1001 p1s.

30.0 M/

[2 Marker Table

M 1 2433282 GHz
n 1 24053044 GHz
n 1 24043633 GHz

Oce B Centroid
Oce B Freq Offset

03:32:04 30.04.2022

intentionally blank
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swamranas. FCC RADIO TEST REPORT Report No. : FG102919-05M

CP-OFDM Module B

NR Band n258A

Lowest Channel / 50MHz / QPSK Lowest Channel / 100MHz / QPSK

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

1 Occupied Bandwidth

L

0 don 0 don
e
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il Tl o \
| apngpticspeec P It g - M. LN
o TP N L L o Vi Lo e
N s
20.45m ! 1 ! 20.45m
|CF 24.275 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | [CF 24.3 GHz 1001 pts. 20.0 MHz/ Span 200.0 MHz
P FTTATS
M 1 24.288.49 GHr 16.59 dBm Occ Bur 46.287 765817 MHz M 1 24.3002 GHz 12.70 dBm Occ Bur 94.218 788 658 MHz
n i 242518021 6tz Sa8dbn  OccBuGenioit 24274345978 Gz n i 24352915 Ghe BdGdbn  OccBuGenioid 24300024 269 e
o i 24258089 s S.49.Bm O ey Otk i 678379 s o i 2434 134 G £074Bm ____OccBue e Otk 226860 ars s
PR TTF P TTr
o nass o
s2:a5i50 29.08.2022 2239143 23.00.2022

Middle Channel / 50MHz / QPSK Middle Channel / 100MHz / QPSK

Reflevel 312dBm  Offset 441205 = RBW 1 MHz Reflevel 312dBm  Offset 441205 = RBW 1 MHz
et s ® SWT i 2ms = VEW 31z Made Auto Sweep. At 003 & SWT 1.2ms = VBW 3 Mz _Mode auto Sweep.
1 Occupied Bandwidth L " Occupied Bandwidth

w1685

20 den 20 den ] ] 1
preTepeeTyt FrETre,
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© . ; © LN I ettt X
i | |
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.JJ : 4 \
et N P, /
PR (ko " Y VIO ! L1
204 il i ey
o LT r o,
W At ]
0dtm } 1 } 0dtm
CF 24,35 6Hz 1001 p1s. 10.0 MH/ Span 100.0 MHz | | (CF24.35 6#z 1001 prs 20.0 MH/ Span 200.0 MHz
2 Marker Toble 2 Marker Toble
i 1 2436359 GHz 16.85 dBm OB 36193419328 MHz i 1 2637118 GHz 1287 dBm OB 94308715329 MHz
n 1 243268336 6H2 1015 dbm Occ B Centroid 24349980 342 Ghe n 1 24302898 Gz 54 dim Occ B Centroid 26350052 105 Ghe
o i 23130771 cHe 5.4 b Occ B e Ofset 0687 542031 ke o i 2439 208 GHs 986 Occ B e Ofset 52104600071 ke
Py STy
s - oomasy
23:50:56 29.08.2022 00:02:57 24.08.2022

Highest Channel / 50MHz / QPSK Highest Channel / 100MHz / QPSK

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

et s ® SWT i 2ms = VEW 31z Made Auto Sweep. et 003 & SWT 1.2ms = VBW 3 Mz _Mode auto Sweep.
1 Ocaupled Bandwidth
30 den- ] | T Y | | -
204385300 64
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e [ LWL (R, WAPIPIE TESe VL BRL IS P | S
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40 dBo . . : 40 dBo
[FI 1001 pis 10.0 MH/ Span 100.0 Wz | | (EF24.4 Gz 1001 pts 20,0 Wi/ Span 200.0 Wz
[2 Marker Table [2 Marker Table
m 1 2443858 GHz 16.69 dBm Occ Bur 45842105391 MHz m 1 2437283 GHz 1263 dBm Occ Bur 94237392024 MHz
n 1 244020467 GHz 1039 dim, Occ B Centroid 24425017741 GHz n 1 24352931 GHe 886 dim Occ B Centroid 24400049 754 GHz
iF] ' 20417 5888 GHe 10.07 dB, Occ Bus Freg Offset 17241 111671 kb iF] ' 20007 168 GHz 513 dm Occ Bus Freg Offset 29754112823 kHe
. .
01:00:53 24.08.2022 01:25:43 24.08.2022
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

CP-OFDM Module B

NR Band n258A

Middle Channel / 200MHz / QPSK

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

O ® SWT 16ms = VBW 3MHz

At Made auto Sweep
1 Occupied Bandwidth

30 dBor
x
10
f Amgr | ard]
o
T f T
i i i Ily blank
PR S b intentionally blan
408
50 dbr
[FIETT 001 i 36,0 ML/ Span 0.0 Wiz
[ 1 2837163 GHz 941 dBm G Bur 193.597 068321 MHz
n 1 24253111 GHz 636 dBm Occ B Centroid 24349503752 GH
5 i 24446708 GHz 444 dBn Oce B Fre Offset 50.208 391 651 ke
[T T
03:36:54 30.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module B NR Band n258A : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK |16QAM|64QAM| QPSK |16QAM 64QAM| QPSK |16QAM 64QAM
Low | 0-10%0B | =-5 | -7.78 | -8.26 | -11.34 | -12.51 | -10.75 | -16.24 - - -
CH | >10%0B |=<-13 -34.92  -36.21 |--37.52 -39.56 | -39.81  -40.98 - - -
Mid | 0~10%0B | -5 - - - - - - | -15.88 | -13.65 | -19.71
CH | >10%0B [<-13 - - - - - - -16.07 | -17.46 | -23.09
High 0~10%0B | =-5| -7.90 | -9.47 | -11.02 | -11.22 | -12.00 | -14.57 - - -
CH | >10%0B |=-13| -35.47 | -36.54 | -37.58 | -39.67 | -39.98 | -40.81 - - -
Result Compliance
Mode CP-OFDM Module B NR Band n258A : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | <-5 -8.36 -13.01 -
CH | >10%0B |=<-13 -36.28 -40.02 -
Mid | 0~10%0B | <-5 - - -17.70
CH | >10%0B |=<-13 - - -16.67
High | 0~10%0B | <-5 -8.69 -15.10 -
CH | >10%0B |=<-13 -36.22 -40.57 -
Result Compliance
TEL: 886-3-327-0868 Page Number : A10-8 of 33

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

Mode DFT-s-OFDM Module B NR Band n258A : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK |16QAM|64QAM| QPSK |16QAM 64QAM| QPSK |16QAM 64QAM
Low | 0-10%0B -16.95 | -18.97 | -21.66 | -20.02 | -23.62 | -26.33 - - -
CH | >10%0B |=<-13 -30.02 | -30.87 | -31.86 | -32.02 | -32.95 | -34.12 - - -
Mid | 0~10%0B - - - - - - | -23.22 | -26.79 | -29.54
CH | >10%0B |=<-1 - - - - - - -30.34 | -33.03 | -35.74
High 0~10%0B -19.57 | -19.43 | -22.78 | -26.60 | -27.63 | -30.36 - - -
CH | >10%0B |=-13| -28.31 | -31.55 | -33.08 | -31.73 | -34.53 | -36.21 - - -
Result Compliance
Mode CP-OFDM Module B NR Band n258A : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B -18.96 -22.56 -
CH | >10%0B |=<-13 -27.89 -30.97 -
Mid | 0~10%0B | < - - -25.87
CH | >10%0B |=<-13 - - -29.81
High | 0~10%0B | <-5 -19.76 -23.76 -
CH | >10%0B |=<-13 -27.63 -30.52 -
Result Compliance
TEL: 886-3-327-0868 Page Number : A10-9 of 33

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

RefLevel 295208 Ofset 43,128 Mode AutoSweep saL Ref Level 29.62 dBm  Offset 4412 i Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg
imi - )
| l
i 1 10
0 dBmr ] \ Il 0 dBar 1 1 T |
-10 10 d8s T I
-20 J l -20 J \
30 ] l“ f’ 0 41 ‘\l
40 dBim - \"U\M'L + 40 dbm . . Jw«/ K;
e ———— e o Pt
50 dBmr T 50,
-60 -60
CF 24,35 GHz 40005 pts 30.0 MHz/ Span 400.0 MH: | | |7 2435 Gz 40005 pts 30.0 M/ Span 400.0 MHz
%——*_— H———2 R
24150 GHz 24245 GHz 1,000 MHz 24.24498 GHz ~34.92 dBm -21.92 dB 28150 GHz 24,245 GHz 000 MHz 20.15881 GHz ~43.46 dBm ~30.06 dB. |
24245 GHz 24250 GHz 1.000 MHz 2424991 GHz -7.78 dBm -2.78 dB 24.245 GHz 24,350 GHz 1,000 MHz 2423654 GHz 4356 dBm 3856 dB
28250 GHz 28450 GHz 1,000 MHz 24.25268 GHz 2248 dBm -7.56 dB 24250 GHz 24450 GHz 1000 MHz 24,447 38 GHz 2244 dBm 756d8B.
24,450 GHz 24455 GHz 1,000 MHz 2445060 GHz 4337 dBm -38.37 dB 28450 GHz 28455 GHz 1,000 MHz 2445003 GHz -7.80 dBm -2.90 dB
28455 GHz 28550 GHz 1.000 MHz 24.47814 GHz -43.11 dBm -30.11 dB 24455 e 24550 CHe 1000 Wi 94.455 36 GHz .35.47 dBm 2247 dB

T
ety DN o CRNNE mecy DR 0
23:14:56 23.04.2022 00:43:55 24.04.2022

NR Band n258A/ 50MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge /1 RB

Ref Level 29.6 dBm  Offset 44,12 dB Mode Auto Sweep SGL RefLevel 29.62.Bm  Offset 4412 6B Mode Auto Sweep

s6L
Count 100/100 Coamt 900f100
i fvg
imit Che
Line _SPUR|OUS_LINE_ABS_0d2
" !
]
f 10
0.dBm 1 L . 0.dBm . - |
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g ! l i " E ] 1 I |l
30 T ’ 30 i i
40 dBim L — - 40 dBm 4 4 I I
e e . —
50 dBi 50
-60 -60
[CF23.23 6He ADDNS pis 40.0 MHz/ Span 400.0 MHz | | |cF 2435 GHz 40005 pts. 30.0 MHz/ Span 400.0 MHz
%—_——— T
24.150 GHz 2245 GHz 1.000 MHz 24.204.98 GHz -36.21 dBm -2321dB 28150 GHz 24,245 GHz 000 MHz 2.151 54 GHz -43.09 dBm 3000 dB.
24245 GHz 24350 GHz 1.000 MHz 24.24997 GHz -8.26 dBm -3.26 dB 24285 Gz 24250 GHz 1,000 Mtz 24.24585 GHz 4347 dBm 3847 dB
24250 GHz 24,250 GHz 1,000 MHz 24.25268 GHz 20.31 dBm -0.69 dB 34250 GHa 24,450 CHz 1000 MHs 2444741 GHz 2075 dBm 9.25d8B.
24450 GHz 24455 GHz 1,000 MHz 2445235 GHz -43.07 dBm -38.07 dB 28450 GHz 28455 GHz 1,000 MHz 2445014 GHz -3.47 dBm 447 dB
24.455 GHz 28550 GHz 1.000 MHz 24.463 62 GHz -43.27 dBm -30.27 dB 24455 e 94,550 CHe 1.000 Mbe 24.45507 GHz .36.54 dBm 2354 dB
e fty D O0E

23:16:59 23.04.2022 00:45:10 24.04.2022
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 50MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 29,62 dBm  Offset 44,1248 Mode Auto Sweep 6L Ref Level 29.62 dBm  Oftset 4412 B Mode Auto Sweep 6L

Count 100/100 Count 100/100
imi - .
L. SURlouS_une_ABS_of2 Uit 5PURJ0US_UNE_A3S o2 :
| ; i
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CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHx EFZ"]SGH‘ 40005 pts. 20.0 MHa/ Span 400.0 MHa
2 Result Summar 2 Result 5ummli
24.150 GHz 24245 GHz 1.000 MHz 24.20493 EHz -31.52d8m -2452dB 28,150 GHz 242485 GHz 1,000 MHz 24.15553 GHz -43.09 dBm -30.09 dB |
24245 GHz 24250 GHz 1.000 MHz 24.24996 GHz -11.34 d8m -6.34 dB 24245 GHz 24250 GHz 1000 MHz 2424616 GHz -43.25 dBm -38.25dB
24250 GHz 24450 GHz 1,000 Mtz 2025275 GHz 18.56 dBm -11.44 dB 24250 GHz 24450 Gz 1000 Mz 24.44710 GHz 18,93 dBm 1107 d8
24,450 GHz 24455 GHz 1,000 MHz 2445054 GHz -42.97 dBm -37.97 dB 28450 GHz 28455 GHz 1,000 MHz 2445002 GHz -11.02 dBm -6.02dB
24455 GHz 24550 GHz 1.000 MHz 24.47634 GHz -43.12 dBm -30.12 dB 1455 o 24550 CHe 1000 Mt 24.45502 GHz 3758 dBm 24,58 dB

o
ety D N U recy DR U
23:18:23 23.04.2022 00:45:46 24.04.2022

NR Band n258A/ 100MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge /1 RB

Ref Level 29,62 dBrm  Offset 44,12 a8 Miode Auto Sweep SGL Ref Level 29.62 dBm  Offset 3412 8 Mode Auto Sweep 6L
Count 100/100 Count 100/100
i fvg
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0 di ‘ l Il 0 dBa- 1 T l 1
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3 Result Summar 2 Result Summa
24.150 GHz 26240 GHz 1.000 MHz ZﬂBBH!Hz -39.56 d8m -26.56 dB 28,150 GHz 24280 GHz 1,000 MHz 24.16657 GHz -4332 dBm -30.32 dB
24240 GHz 24250 GHz 1,000 MHz 24.20988 GHz -12.51 d8m -7.51dB 94,280 GHe 24250 GHz 1,000 Mtz 2424470 GHz -43.46 dBm -38.46 dB
28250 GHz 28450 GHz 1,000 MHz 24.25319 GHz 22.63 dBm -737dB 24250GHa 24450 GHz 1000 MHz 24,446 78 GHz 2260 dBm ~7.40 dB.
24.450 GHz 24.460 GHz 1000 MHz 2445224 GHz -43.37 dBm -3837dB 28,450 GHz 28,460 GHz 1.000 MHz 2445007 GHz -11.22 dBm 6.22dB
28460 GHz 28550 GHz 1.000 MHz 24.49848 GHz -43.32 dBm -3032 dB 24480 CHe 24550 6Hz 1,000 MHx 24.36007 GHz -39.67 dBm -26.67 dB
ey D SRR Rty N S O
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 100MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 29,62 dBm  Offset 44,1248 Mode Auto Sweep 6L Ref Level 29.62 dBm  Oftset 4412 B Mode Auto Sweep 6L

Count 100/100 Count 100/100
1 Spurious Emissions. 1 Avg
imi - .
L. SURlouS_une_ABS_of2 Uit 5PURJ0US_UNE_A3S o2 :
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2 Result Summar 2 Result 5ummli
24.150 GHz 24240 GHz 1.000 MHz 2423953 EHz -39.81d8m -26.81 d& 28,150 GHz 24280 GHz 1,000 MHz 24.17449 GHz -43.09 dBm -30.09 dB |
24240 GHz 24250 GHz 1.000 MHz 24.24994 GHz -10.75 d8m -5.75 dB 24240 GHz 24250 GHz 1000 MHz 2424105 GHz -43.29 dBm -38.29dB
24250 GHa 24450 GHz 1,000 Mtz 2025314 GHz 20.79 dBm -9.21 dB 24250 GHz 24450 Gz 1000 Mz 28.48657 GHz 2118 dBm 882d8
24,450 GHz 24,460 GHz 1,000 MHz 2445026 GHz -43.06 dBm -38.06 dB 28450 GHz 28460 GHz 1,000 MHz 2445001 GHz -12.00 dBm -7.00 dB
24.460 GHz 24550 GHz 1.000 MHz 24.54553 GHz -43.22dBm -30.22dB 24.450 GHz 24550 GHz 1,000 Mbz 24.46034 GHz -39.98 dBm -26.98 dB

T
ety DN o CREN sy DR D
23:35:17 23.04.2022 01:16:50 24.04.2022

NR Band n258A/ 100MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge /1 RB

Ref Level 29,62 dBrm  Offset 44,12 a8 Miode Auto Sweep SGL Ref Level 29.62 dBm  Offset 3412 8 Mode Auto Sweep 6L
Count 100/100 Count 100/100

1 Avg
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24.150 GHz 24240 GHz 1.000 MHz 2423971 GHz -40.98 dBm -21.98 dB 28150 GHz 24240 GHz 000 MHz 20.21758 GHz ~42.81 dBm ~29.80 dB.
24,340 GHz 24350 GHz 1.000 MHz 24.24998 GHz -16.24 dBm -11.24 0B 24240 Gz 24350 GHz 1,000 Mtz 24.24957 GHz 43.01 dBm 3801 dB
24250 GHz 24,250 GHz 1,000 MHz 24.25307 GHz 18.10 dBm -11.90 dB 34.250 GHa 24,450 CHz 1000 MHs 24,486 56 GHz 18.50 dBm 31508
24.450 GHz 24.460 GHz 1000 MHz 2445946 GHz -42.89 dBm -37.89 dB 28,450 GHz 28,460 GHz 1.000 MHz 2345001 GHz 1457 dBm 957 dB
24.460 GHz 28550 GHz 1.000 MHz 24.51026 GHz -42.78 dBm -29.78 dB 24480 CHe 24550 CHe 1000 Wi 24.46007 GHz 40,81 dBm 2781 dB
R e
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e% FCC RADIO TEST REPORT Report No. : FG102919-05M

SPORTON LAB.

DFT-s-OFDM Module B

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / 1 RB

saL

Ref Level 2062 dBm  Offset 44,12 48 Mode Auto Sweep
Count 100/100

-10 H ! l\
] |

fro
i I I . .
, .
p 1 T intentionally blank
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50 dfimr T T
-60
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MH:
2 Result iummni
24150 GHz 24230 GHz 1.000 MHz 24.15302 GHz -16.07 dBm -3.07 dB
24230 GHz 24250 GHz 1.000 MHz 24.24984 GHz -15.88 dBm -10.88 dB
24,250 GHz 24,450 GHz 1,000 MHz 24.25312 GHz 18.97 dBm -11.03 dB
24,450 GHz 24470 GHz 1.000 MHz 24.45353 GHz -13.20 dBm -8.20dB
24470 GHz 24550 GHz 1.000 MHz 24.53983 GHz -38.71 dBm -25.71 dB
L
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NR Band n258A/ 200MHz / 16QAM

Middle Band Edge / 1 RB
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CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summan
24150 GHz 24230 GHz 1.000 MHz Zﬂ.ISZ!ZEHz -17.46 dBm -4.46 dB
24230 GHz 24250 GHz 1.000 MHz 24.24991 GHz -13.65dBm -865dB
24250 GHz 24.850 GHz 1.000 MHz 24.25280 GHz 17.37 dBm -12.63 dB
24,850 GHz 24470 GHz 1.000 MHz 2445282 GHz 1414 dBm -9.14dB
24.470 GHz 24550 GHz 1.000 MHz 24.54130 GHz -29.49 dBm -16.49 dB
[ & o
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 200MHz / 64QAM

Middle Band Edge / 1 RB

Ref Level 2062 dBm  Offset 44,12 48 Mode Auto Sweep saL
Count 100/100

SPURIOUS_LINE_ABS_002

'y W AN N A intentionally blank

50 i
60
CF 24.35 GHz 40005 pte 40.0 MHz/ Span 400.0 MHz
2 Result Summoa:
24.150 GHz 24230 GHz 1.000 MHz 2815302 GHz -23.09 dBm -10.09 dB
24230 GHz 24250 GHz 1.000 MHz 24.24999 GHz -19.71 d8m -14.71 dB
24,250 GHz 24450 GHz 1.000 MHz 2425331 GHz 14.61 dBm -15.39 dB
24450 GHz 24470 GHz 1.000 MHz 2445312 GHz -21.14 dBm -16.14 dB
24.470 GHz 24550 GHz 1.000 MHz 24.541 06 GHz -27.44 dBm

......
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